
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The Public Utilities Board of the City of Brownsville, Texas (CN601658651) operates the 
Robindale Wastewater Treatment Plant (RN102180205), a domestic wastewater treatment 
facility authorized to treat and discharge up to 14.5 million of gallons per day (MGD) under 
the TPDES permit no. WQ0010397005. The facility is located at 3208 Robindale Rd., in 
Brownsville, Cameron County, Texas 78526. The Public Utilities Board of the City of 
Brownsville, Texas is herein applying to renew the Texas Pollutant Discharge Elimination 
System (TPDES) permit to authorize the discharge of treated wastewater at a volume not to 
exceed 14.5 MGD. The discharge route is from the plant site to the Cameron County Drainage 
Ditch No. 1; thence to San Martin Lake; thence to the Brownsville Ship Channel in segment No. 
2494 of the Bay and Estuaries.  

Discharges from the facility are expected to contain  Carbonaceous Biochemical Oxygen 
Demand (5-day), Total Suspended Solids, Ammonia Nitrogen and Escherichia coli (E-coli). 



TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

Domestic wastewater is treated by on-site screening and grit removal, then by utilizing a 
Modified Ludzack-Ettinger (MLE) process (anoxic and aerobic with internal nitrate cycle) of 
activated sludge, turbo blowers with auto dissolved oxygen control, secondary settling, ultra-
violet system for disinfection, and effluent cascade aeration system prior to effluent 
discharge. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
El Public Utilities Board de la Ciudad de Brownsville, Texas (CN601658651) opera la Planta 
Robindale de Tratamiento de Drenaje (RN102180205), una planta tratadora de drenaje 
domestica que está autorizada para tratar y descargar hasta 14.5 millones de galones por día 
(MGD) bajo el permiso TPDES no. WQ0010397005. La instalación está ubicada en el 3208 
Robindale Rd., en Brownsville, Condado de Cameron, Texas 78526. El Public Utilities Board de 
la Ciudad de Brownsville, Texas por medio de la presente está aplicando para renovar el 
permiso de Sistema de Eliminación de Descargas de Contaminantes de Texas (TPDES) para 
autorizar la descarga de agua de drenaje tratada en un volumen no excedente a los 14.5 MGD. 
La ruta de descarga es del sitio de la planta a el Canal de Drenaje no. 1 del Condado de 
Cameron; de allí a el Lago San Martin; de allí a el Canal de Navegación de Brownsville en el 
segmento 2494 de la Bahia y Estuarios.  

Se espera que las descargas de la instalación contengan Demanda Bioquímica de Oxígeno de 
Carbono (CBOD), Solidos Suspendidos Totales, Nitrógeno de Amoniaco y Escherichia coli (E-
coli). EL agua de drenaje domestico. está tratado por filtración en sitio, eliminación de 
arenillas y lodos, proceso Modificado Ludzack-Ettinger (MLE) (anóxico y aeróbico con ciclos 
internos de nitrato) de lodos activados, turbo-sopladores con control automático para 
oxígeno disuelto, sedimentación secundaria, sistema ultravioleta para desinfección, y sistema 
de aireación de cascada previo a la descarga del efluente. 
  



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010397005 

APPLICATION. Public Utilities Board of the City of Brownsville, Texas, P.O. Box 3270, 
Brownsville, Texas 78523, has applied to the Texas Commission on Environmental Quality 
(TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0010397005 (EPA I.D. No. TX0071340) to authorize the discharge of treated wastewater at 
a volume not to exceed an annual average flow of 14,500,000 gallons per day. The domestic 
wastewater treatment facility is located at 3208 Robindale Road, near the city of Brownsville, 
in Cameron County, Texas 78526. The discharge route is from the plant site to a Cameron 
County Drainage Ditch, thence to San Martin Lake, thence to the Brownsville Ship Channel. 
TCEQ received this application on May 12, 2025. The permit application will be available for 
viewing and copying at Brownsville Public Library-Main Branch, Front Desk, 2600 Central 
Boulevard, Brownsville, in Cameron County, Texas prior to the date this notice is published in 
the newspaper. The application, including any updates, and associated notices are available 
electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.454166,25.955555&level=18 
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 



 

public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 